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Rocking Chair
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Parts List

Label Picture Description QTY

A

B

C

D

E

F

G

1

1

1

1

2

1

1Seat Cushion

Back Cushion

       Rung

Wood Leg (Right)

Metal Back

 Seat

Wood Leg (Left)
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Hardware

Label Picture Description QTY

1

5

3

5

5

10Flat Washer (M6)

Bolt (M6x60)

Allen Wrench (M4)1

2

3

4

5

6

Bolt (M6x40)

Bolt (M6x20)

Screw (M7x60)

7 Corner Support 2
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Assembly Preparation

Before
Beginning
Assembly :

A

B

D

C
E

E

F

G

x11

x2
x4
x4
x8

3
4
5
6

2 x4

Assembly Steps

Overview

This Rocking Chair has multiple parts and may require up to 30 minutes to
assemble. To give you an overview of the Rocking Chair parts, the above
picture is to help you put the various parts into perspective.
Please read through the instructions below to familiarise yourself with the
parts and steps before assembly.

 Seat - A

Metal Back - B

Wood Leg (Left) - C

Wood Leg (Right) - D       Rung - E

Back Cushion - F

Seat Cushion - G
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Step 1

Step 2

Place all the parts on a clean, non-marring surface.
Attach Wood Leg (Right) (D), Rung (E) together. 
Lock in the mounting position, using Screw (   ) and Allen Wrench (   ).

You will now have the Wood Leg (Right) (D), Rung (E)
Insert the Wood Leg (Left) (C)
Lock in the mounting position, using Screw (   ) and Allen Wrench (   ).

D

E

E

C

2 1

12

2 1

12
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Step 3

Step 4

Next, attach Metal Back (B) to the Seat (A). Align the mounting positions on the Metal
Back (B) and Seat (A). Lock in the mounting position, using Bolt (   ) , Flat Washer (   )
and Allen Wrench (   ).

Attach Wooden Frame to the Metal Frame
Lock in the middle mounting position, using Bolt (   ), and Allen Wrench (   ).

6 4

1

Friendly notice:
If the mounting positions cannot be aligned well which hinders the installation, then
sway the Metal Back (B) lightly when locking the Bolts, this action should help prevent
the Bolts from getting stuck and ensure a smooth assembly.

4 6
1

1
3

B

A

Friendly notice:
If the mounting positions cannot be aligned well which hinders the installation, then
sway the Wooden Frame lightly when locking the Bolts, this action should help prevent
the Bolts from getting stuck and ensure a smooth assembly.

3 1
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Step 5

Step 6

1
5
6

Attach Wooden Frame to the Metal Frame
Lock in the middle mounting position, using Corner Support (   ) Bolt (   ), Flat Washer (    )
and Allen Wrench (   ).
Friendly notice:
If the mounting positions cannot be aligned well which hinders the installation, then
sway the Wooden Frame lightly when locking the Bolts, this action should help prevent
the Bolts from getting stuck and ensure a smooth assembly.

7 65
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7

1

G

Next, attach two buttons connecting the Seat Cushion (G) to the Seat (A).



Step 7

Step 8

Your chair is ready for use.
This Rocking Chair can only be used on a flat, level surface.
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F

Put Back Cushion (F) to Metal Back (B).


